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Scheme of the tested Test Test Classification Obtained Cf. §
sample standard standard Class TR
1 1 . o EN
5 @/ o Air permeability 1026:2000 EN 12207:1999 class 4 §7.2.1
\ d ;
/\ g5 Watertightness 1027:2000 EN 12208:1999 class E900 | §7.3.1
/@, ’ Resistance to EN )
—— = wind load 12211:2000 EN 12210:1999 class C5 §7.4.5

This Test Report does not represent either an evaluation the suitability of use or a certificate of product
conformity. The results obtained refer exclusively to the samples tested.

Technical Operator The chairman
Elisa Farioli for Dott. Italo Meroni
=l ol 1. i

——————————————————————————— End of the Test Report No. 1994-CPD-RP0816
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